
Nutrient and Energy Optimization Study 
City of Dyer Wastewater Treatment Plant 

Dyer, Tennessee 
 

 
 

Tennessee Association of Utility Districts 
with funding from the Tennessee Department of Environmental Conservation, State Revolving Fund Loan 

Program and support from Grant Tech, Inc. and the City of Dyer  



2 
 

 

Introduction 

Tennessee Plant Optimization Program (TNPOP) assists water and wastewater utilities in achieving energy efficiency and nutrient 
optimization through low-and-no-cost measures. TNPOP is a free program operated by the Tennessee Department of Environment 
and Conservation (TDEC), Division of Water Resources (DWR). The program provides resources to support water and wastewater 
operators in achieving optimization in energy use and nutrient removal for their facilities through low-and-no-cost measures. 

Acknowledgements 

The following study was made possible through funding from the Department of Environment and Conservation (TDEC), Tennessee 
Division of Water Resources (DWR) State Revolving Fund Loan Program with a TDEC/SRF/TAUD contract. The lead technician for 
this study was TAUD Senior Wastewater Specialist Dewayne Culpepper. Special Thank You to the City of Dyer Mayor Chris Younger, 
City Recorder Nathan Reed, Dyer WWTP operator Tracy Cole, Dyer Public Works Director Randy Gregory (retired), Grant Weaver of 
Grant Tech, Inc., and TDEC’s Karina Bynum. 

  



3 
 

Summary of Findings 

Preceding the optimization effort described in this report, the Dyer staff in 2017 (after attending TDEC’s seminars on nutrient removal with 
Grant Weaver) implemented strategies to optimize treatment plant performance. As a result of the initial optimization efforts, Dyer’s oxidation 
ditch was already providing a high-quality effluent. To maintain and improve performance, the optimization team worked with Dyer’s 
enthusiastic new staff to achieve even better results.  

Beginning February 2022, a sixteen-month optimization effort resulted in further improvements to the performance of Dyer’s municipal 
wastewater treatment facility. During this time, the new management and operators benefited from the Tennessee Plant Optimization Program 
(TNPOP) through the extensive hands-on training regarding process control to achieve nutrient removal. The discharge of conventional 
pollutants is relatively unchanged. Effluent BOD remains at 3 mg/L. Effluent TSS is now averaging 6 mg/L; it was 8 mg/L prior to the onset of 
optimization efforts. 

In the last few months of the most recent optimization efforts, a significant drop in nutrient concentrations was realized. The total Nitrogen 
concentration in the treated effluent is now trending at 3-6 mg/L versus an historical average of 10 mg/L. The total Phosphorus concentration, 
historically around 1.0 mg/L, is now closer to 0.5 mg/L. 

Concurrent with the water quality improvements, electrical savings of approximately 10% are being realized. This is a result of optimization 
changes to reduce the run time for the plant’s two 50 HP oxidation ditch aeration rotors. At study’s onset, the two aeration rotors operated for a 
combined total of 19.75 hours per day. They were off for a combined total of 28.25 hours. At study’s end, the combined run time was 13.5 hours 
with a combined off time of 34.5 hours. 

To dial in performance, frequent in-house monitoring of effluent ammonia, nitrate, and orthophosphate were performed. Using these data, the 
on/off cycles of the aeration were changed to maintain ammonia-nitrogen removal while reducing nitrate-nitrogen concentration. And to 
provide sufficiently septic conditions to energize the microbes that remove phosphorus followed by strongly aerobic conditions in which to 
biologically remove phosphorus. A number of adjustments were made over the course of the 16-month study. And, unbeknownst to all, a timer 
malfunction resulting in more aeration than desired from November 2023 until April 2024. After fixing the timer on the West Aerator such that 
the aerator was, as programmed, not operating from 2 AM to 6:30 AM daily, treatment improved rapidly and markedly. 

In conclusion, the Dyer WWTP now has documented nutrient optimization abilities of the plant, design limitations and infrastructure 
improvement needs. TNPOP optimization program has so far shown successful improvements in constant total-phosphorus nutrient reduction, a 
years-long decline in electrical use, and potential energy savings promoting a more efficient operating plant and a high-quality treated effluent 
to protect public health and for the environment to enjoy. 

  



4 
 

Comments on Dyer’s unique Wastewater System 

The Dyer wastewater treatment plant was built in 1982 using a unique design using a shallow oxidation ditch, 5.5 feet depth, with a length of 
300 ft. The final clarifiers are 12 feet in depth with an experimental design. The clarifiers do not slope to a center well for collection of the 
biomass to return to the process. The clarifier bottoms are flat using sludge collector piping with sludge suction orifices located throughout the 
length of the piping.  

The Dyer wastewater treatment plant has no digesters or holding tanks for storage, dewatering and stabilizing the wasted sludge. The sludge 
digesters were cut out of the project in 1982 due to insufficient funding. Not having a sludge disposal or sludge digestion and dewatering system 
is unheard of in activated sludge treatment design. In the 1980’s, there were grant monies to fund new “experimental or innovative” designs of 
wastewater treatment plants. Dyer’s facility was built using these funds. 

The Dyer WWTP utilizes the farmland and/or turf fields for land application of their biosolids for disposal. Sludge is pumped from the bottom of 
the final clarifiers to drying beds, dewatered, and land applied to a sod field. The biosolids are annually tested (SOUR test) for compliance with 
the Federal 40 CFR 503 requirements for disposal of the biosolids.  

The Dyer sewer collection system infrastructure is aged and has significant Inflow and infiltration (I/I) at greater than 60%.  I/I have a detrimental 
impact on the collection system components and the wastewater treatment process control causing violations with federal and state permits. 

The NPDES Permit parameters for Dyer now include much lower stringent limits for effluent BOD, Total Chlorine and Ammonia as N. The permit 
also has Total Phosphorus and Total Nitrogen limits. These changes are pushing the existing treatment plant to its design limits or more.   

Recommendations  

In light of the above, the following shortcomings merit attention. 

• An on-going investment in identifying and correcting Dyer’s significant Collection System Inflow and Infiltration. 

• Further improvements to Dyer’s sludge handling system. A sludge screw press is soon to be installed however there is no sludge storage tank 
from which the sludge will be pumped. At a minimum, sludge storage is required for biosolids stabilization. 

• Flow proportion-controlled bleach disinfection injection system or UV disinfection system. With a total chlorine monthly average permit 
limits of 0.011 mg/l at the detection limits of analysis equipment capability, using a chemical disinfection system may be at its limitations for 
consistence permit compliance regarding impacts from flow and loading variations. 

• An investment in in-line instrumentation and control systems to further optimize aeration rotor performance. 
  



5 
 

Utility Information 

City of Dyer Water & Sewer 
Mayor: Chris Younger (Newly elected and seated as of 01/01/2023)   
City Recorder: Nathan Reed 
nreed@cityofdyertn.com  
(731) 692-3767 
 
Dyer City Hall 
105 South Main Street 
Dyer, TN 38330 
 
WWTP Operator Information: 
Tracy Cole 
Grade III WWTP Certification 
tcole@cityofdyertn.com 
731-697-7881 cell 
 
WWTP Plant Information 

Dyer WWTP – Permit # TN0021563 
978 Wastewater Customers. 
34 miles of sewer collection lines. 
Inflow / Infiltration = 65% 
 
City of Dyer is authorized to discharge treated municipal wastewater from Outfall 001 to Sand Creek at mile 1.6 from a treatment facility with a 
design capacity of 0.675 MGD. The biological process is an extended aeration activated sludge (oxidation ditch), with two clarifiers and chlorine 
disinfecting. Tennessee Water Resources Permit information site: 

https://dataviewers.tdec.tn.gov/dataviewers/f?p=2005:34051:33322530495641:::34051:P34051_PERMIT_NUMBER:TN0021563  

The WWTP plant’s physical address is: 

199 BECTON DRIVE 
DYER, TN  38330 
36.072417, -89.00507 

mailto:nreed@cityofdyertn.com
mailto:tcole@cityofdyertn.com
https://dataviewers.tdec.tn.gov/dataviewers/f?p=2005:34051:33322530495641:::34051:P34051_PERMIT_NUMBER:TN0021563


6 
 

Wastewater Treatment Plant characteristics 
**This Oxidation Ditch is an experimental design from 1982 with only a 5.5 feet of depth of biomass** 
Oxidation Ditch with a design capacity of .675 MGD. 
Oxidation Ditch has a volume of 0.49 MG 
Oxidation Ditch has two 50 hp rotary aerators 
Oxidation Ditch Effluent flow splits to two clarifies. 
Each Clarifier has a volume of 0.113 MG 
Average Year-round Influent flow: 0.43 MGD 
WAS ?????? gallons 3 to 4 / week based on the desired MLSS 
 
Average 2017 -2021 Influent/Effluent parameters: 
Average Influent Flow: 0.43 MGD; Max flow: 2.16 MGD 
Influent BOD: 50.00 mg/L; Effluent BOD: 3.0 mg/L 
Influent TSS: 176.35 mg/L ; Effluent TSS : 4.44 mg/L 
Influent PH; 7.00 s.u.; Effluent PH; 7.05 s.u. 
Influent Ammonia NH³: 22 mg/L ; Effluent Ammonia NH³: < 0.3 mg/L 
Effluent TN: 8.84 (This data is the current average since August 2022 through December 2022) 
Effluent TP: 2.92 (This data is the current average since August 2022 through December 2022) 
 
Average 2022 summer wastewater parameters (May – October): 
Average Influent flow: 0.34 MGD; Max flow: 0.8 MGD; Min flow: 0.19 MGD 
Influent BOD: 60 mg/L; Effluent BOD: 2.74 mg/L 
Influent TSS : 130 mg/L ; Effluent TSS : 6.38 mg/L 
Influent PH ; 7.08 s.u.; Effluent PH ; 7.05 s.u. 
Influent Alkalinity: 100 mg/L 
Effluent Alkalinity: 45 mg/L 
 
Operating Process Control Parameters: 
Average MLSS: 3300 
Volatile Solids Content : 50% 
Average MLVSS : 1650 
Average F/M: 0.026 
Average SVI 78.0 
MCRT 28 – 30 DAYS 



7 
 

Dyer WWTP Current Process Control 
 

The Dyer Activated Sludge Oxidation Ditch was designed and built in 1982. The design of the Oxidation Ditch was unique in that it is only 5.5 feet 
deep at normal conditions of hydraulic loading resulting in an average 27-hour detention time. The Oxidation Ditch effluent MLSS flow is split 
traveling to two clarifiers (12 ft deep) for sedimentation. The clarified effluent flows to the chlorine contact chamber for disinfection and 
dichlorination. 

There is no Sludge digestion! The wasted sludge is sent directly to sludge drying beds and / or dewatering box.  

The wastewater treatment plant process has been set up for on and off aeration to attempt nutrient removal for TN and TP. The following is the 
current schedule for the east aerator (1), and west aerator (2). 

 

East Aerator (1)      West Aerator (2) 

 On  Off  Total Hrs.  On  Off  Total Hrs. 

6:30 am 9:45 am  3.25   6:30 am 10:30 am 4.0   

12:30 pm 2:30 pm 2.0   1:00 pm 2:50 pm 1.83 

6:00 pm 8:00 pm 2.0   8:50 pm 10:30 pm 1.67   

1:00 am 3:30 pm 2.5   12:00 am 2:30 am 2.5  

Total aeration time  9.75       10.00 

 

 

 



8 
 

 Dyer WWTP Schematic  

 

 

Influent 

RAS 

East Aerator (1) 

West Aerator (2) 



9 
 

 

Dyer Oxidation Ditch – East Rotor 

Both the RAS and Influent raw wastewater plant flow enters the oxidation ditch immediately prior to the East Aerator location. Both aerators, 50 
HP each, have soft starts and electronic timers. There is no SCADA system control or on-line DO sensors in the oxidation ditch. Currently average 
effluent TN is 8.2 mg/L and average effluent TP is 2.3 mg/L. 

 



10 
 

Operations Personnel TNPOP Training 

At the start of the TNPOP study, there was a newly hired operator, Tracy Cole in training and one Grade III certified operator, Randy Gregory 
(Water & Wastewater Supervisor) on-site daily. Randy Gregory retired shortly after the study began. All laboratory equipment and reagents for 
TP, TN, Ammonia as N, Total Alkalinity, Nitrate and Nitrate have been supplied by TAUD. Training to perform all analysis has been completed. 
The operators were supplied and /or already have portable DO and ORP equipment and trained to complete analysis/sampling. The 
implementation of TDEC EMOR and training for monthly reporting is complete and active. 

  



11 
 

Official Dyer WWTP TNPOP Process Review and Initial Process Adjustments 

February 2, 2023 
 

 The official on-site meeting with Dyer Utilities, TAUD and Grant Weaver on February 2,2023. Grant Weaver attended the meeting via Microsoft 
Teams. The current process control, historical & current NPDES compliance data was reviewed. Recommended new schedule, for rotor on – off 
aeration, was implemented to both rotor’s aeration controls. Recommended process control testing was implemented to check the ditch 
effluent MLSS for Ammonia, Nitrate, ortho phosphorous, ph and alkalinity. After a new process set up is established, ORP analysis will be 
conducted during aeration and off-aeration cycles in several areas of the ditch. The main focus was adjusting on/off sequences of the rotors to 
mirror each other with the exception of a 30-minute difference between the two rotors to prevent higher electric demand charges. The total 
time for on-aeration is 10 hours with total time of off-aeration of 14 hours. 
 
 
 

02/02/2023 – Dyer Summary Email from Dewayne Culpepper. 

 

Good Evening Grant, 

Enjoyed the meeting today as it was very productive. Randy reprogrammed the timers, and we are now using the new On/Off aeration cycles. I 
plan to return to Dyer next week, Wednesday, and run some test. Also, Tracey does perform PH on MLSS Daily. The MLSS PH is 7.02 or better on 
every test that I looked up, so we are good there! Well, see you Tuesday and until then stay healthy and safe! 

 

Sincerely, 

 

Dewayne T. Culpepper 

 

 



12 
 

Dyer Process Control Data 03/09/2023 
 

The month of February had weather related issues that influenced the plants process, so the first good week for process control 
sampling was the week of March 6 – 10. There was also a clarifier with a RAS return line stoppage which required taking a clarifier 
out of service for maintenance during the last week of February. So, on March 9th, samples for Ditch Effluent laboratory Analysis were 
grabbed at 11:45 am after the ditch aeration was off for 3.25 hours. ORP Readings were taken after the ditch aeration was off 
between 2.75 to 3.5 hours (see page 2). Denitrification gasification was noted to appear after 2.75 hours during off aeration cycle in 
certain areas of the ditch. Most notable denitrification was 50 to 60 feet down from the east rotor and then 50 feet down from west 
rotor right before the ditch’s MLSS effluent structure. The following are results from the analysis of the ditch effluent grab sample at 
11:45 am when ditch was off for 3.25 hours: 
 
Ditch Effluent Sampling11:45 am (when ditch was off for 3.25 hours)  
Ditch MLSS temperature : 13.5 to 14.0 C 
Ditch Eff Ammonia NH³ : 0.98 mg/L 
Ditch Eff Nitrate – Nitrite: 4.98 mg/l 
Ditch Eff Total Phos (TP): 0.464 – (Ortho method in TP reading) 
Ditch MLSS 3100 mg/L – 50% Volatile solids = MLVSS 1550 mg/L 
Ditch PH : 7.16 – 7.2  S.U. 
 
Ditch DO when in ON-Aeration Cycle: >3.0 mg/L 
 
Plant Effluent (regular composite test the same day of sampling ditch) 
Plant Eff Alkalinity : 60 mg/L 
Plant Eff NH³ : 0.198 mg/L =  
 
Plant Effluent Monthly averages 
Average Eff BOD: 2.6 mg/L 
Average Eff TSS: 4.8 mg/L 
Average Eff Ammonia NH³ : 0.16 mg/L 
 



13 
 

Dyer ORP Readings at 3.5 hours into air-off cycle 
 

 
 

 
  

West Rotor 
